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1. GENERAL INFORMATIONS

This document submits the results of Radio tests performed on the equipment (denominated hereafter E.U.T.:
equipment under test) according to documents listed in §2 of this test report.

TESTING PROCEDURE AND TESTING LOCATION:

Testing Laboratory .......ccoceceeveevivvciinnennnnn. . EMITECH ILE DE FRANCE Laboratory

AdAress. ..o : 30-32, avenue des 3 Peuples
78180 MONTIGNY-LE-BRETONNEUX
FRANCE

Test procedure. .......ccoevcvveveeeeee e . FCC Certification

Tested DY ..vvveeiieie . C.A. ROBERT

TSt SUPEIVISON ...evvveiiiiiee it . B.PELLERIN

Date of receipt of test item ..........c.ccveeenee :  The 03/04/2024

Dates of performance of tests..................... . From 03/04/2024 to 11/04/2024

APPLICANT'S GENERAL INFORMATIONS:

Company NamMe......cccvvveereeeriiiieeee e - SUNRISE

Company address. ........ccceeeeriiiiinieeeeeeennnnns . Chaussée de Marche 598/02
5101 NAMUR - BELGIUM

Person present during the tests. ................ :  Mr. LEJEUNE / Ms. BOBDA

Responsible. ... . Mr. LEJEUNE

GENERAL REMARKS:

The information in italics is declared by the manufacturer and is under his responsibility.

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial number. It is the
responsibility of the manufacturer to ensure that all production models meet the intent of the
requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing laboratory.
"(see Enclosure #)" refers to additional information appended to the report.

"(see appended table)" refers to a table appended to the report.

Throughout this report the decimal separator is point.

POSSIBLE TEST CASE VERDICTS:

Test case does not apply to the test object..: N/A

Test case not performed..........cccccevvvevvveennnn. : N/P

Test object does meet the requirement........ . P (Pass)

Test object does not meet the requirement..: F (Fail)

Test object was not subjected to all tests.....: | (Inconclusive)

DEFINITIONS AND ABBREVIATIONS:

E.U.T. Equipement under test AE Auxiliary / Associated equipment
RBW Resolution bandwidth VBW Video bandwidth

OATS Open area test site FAR Full anechoic room

RF Radio frequency NTR Nothing to report
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2. REFERENCE DOCUMENTS

NORMATIVE REFERENCES:

The following referenced documents are necessary for the application of the present test report.

FCC 47 CFR Part 15: 2023

Code of federal regulations

Title 47- Telecommunication Chapter 1- Federal Communication Commission
Part 15- Radio frequency devices Subpart B- Unintentional Radiators

Limits and methods of measurement of radio disturbance

Characteristic of information technology equipment.

RSS-247 Issue 2 : 2017
Digital Transmission Systems (DTSs), Frequency Hopping Systems (FHSs)
And Licence-Exempt Local Area Ntework (LE-LAN) Devices.

RSS-Gen Issue 5 : March 2019
General Requirements and Information for the Certification of Radio Apparatus

ANSI C63.4: 2014
Methods of Measurement of Radio-Noise Emissions from Low Voltage Electrical and Electronics Equipment in
the range of 9 kHz to 40 GHz.

ANSI C63.10: 2013
American National Standard of Procedures for Compliance Testing of Unlicensed Wireless Devices.

INFORMATIVE REFERENCE:

The following referenced document is not necessary for the application of the present test report but it assist the
user with regard to a particular subject area.

KDB 558074 D01 DTS Meas Guidance V05 r02
Guidance for performing compliance measurement on Digital Transmission Systems (DTS) operating under §
15.247.
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3. EQUIPMENT TECHNICAL DESCRIPTION

3.1.Test Conditions

General product information: -

Test item description. .......ccccceveeivivciiiieennnn. :
Model/Type reference..........cccccveeveeivinnnee. :
Trade Mark. ........eevveeiiiiiiiiee e :
Serial number (SIN).....cccccveeiiiiiiieeeeeeee :

Part number (P/N). ..o :
Software VErsion. .......cceeeeeveeeievivvviiiieeeeeeennns :
Firmware version. .......cc.ccoeeeeeevveeeeeeee e, :

FCCID o :
NOIC e :

Type of sample. .....cooviiiiiiiiiii e :
FUNCLION(S)...uuvuiiiiiiiiiiiiiiiiiiiiieaes :

Manufacturer name. ........ccoeeeevveveeiivneeenennn. :
AAArESS. .. :

SUNRISE AIR

R&D : S300 — commercial : A9xx (for US) / B1xx (for EU)
SUNRISE®

Sensor : EO00006 and E000015

Station : E000020
N/A

N/A
0.0.0

2BHAASUN300
Not communicated
Prototype

The Sunrise Air is a multiple-use sensor placed on the chin and
intended to record mandibular jaw movements, pulse waves,
variations of air temperature and sound level for use by the Sunrise
software to achieve its intended purpose. The Sunrise Air is
indicated for use in patients 3 years and older in the home or
clinical environment.

SUNRISE SA

Chaussée de Marche 598/02
5101 ERPENT - BELGIUM
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3.2.E.U.T Overview

Sensor
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3.2.E.U.T Overview

Station
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3.3.E.U.T Marking Plate

Sensor
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3.3.E.U.T Marking Plate

g L LAl
y N e S
i .

B

REF| DEV00167
LOT] ESNOO8

[SN ] E000020
COMATE

Station

3.4.EUT Electronic board

3.5.E.U.T Mechanical and Electrical Design

Power supply. ........ccccovrnnnnccccc : 5Vdc (E.U.T. only)
120 Vac / 60 Hz (E.U.T. with representative AC/DC adapter)
Power supply range. ...........cccoevccccnnn. : 4.75Vdc to 5.25Vdc (E.U.T. only)
100-240Vac / 50-60Hz (E.U.T. with representative AC/DC
adapter)
POWET type.....ooviiiiiiiii . DC (E.U.T only)
Single phase without ground (E.U.T. with representative AC/DC
adapter)
Power (W)...oooieeeeiieee e : 0.75
Nominal current (A). ...ooveeeevievveieeereeeeeieeiens . 0.015
Dimensions (L X W x H) (mm). ........cocoeunene : 0.008 x 0.004 x 0.0021
Weight (KG). ..veveeeiiieieeiieiee e 01
Temperature range (°C). cccccvvevvvvvvvveereeennnne . +5to +35
Ground bounding Strap........cccoecvviveeeneennnn. © No
Comments: -
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3.6.EUT Input/Output ports

E.U.T.
jm——————
| Sensor
|
! e
I __
! ol
|
|
| :
| Station
|
: ol
|
|

|
|
|
IBLE RF Antenna

:Qi RF Antenna

|
|
le——__ AC/DC power source
|

|
|Qi RF Antenna

g
PORT NAME TYPE LENGHT CABLE TYPE COMMENTS
1 Power source AC/DC <3m Not shielded 2 wires
2 BLE RF Antenna RF - - Internal antenna
. Internal antenna,

3 QI'RF Antenna RF i i Only for charging.
AC/DC: AC/DC Converter port AC: Alternative current port DC: Direct current port
I/O: Input or Output port TP : Telecommunication port RF : Radio frequency port
N/E: Non Electrical port

3.7.Supporting Equipment Used During Test

Sample subject to the tests was tested with following equipment.

PrRoDUCT TYPE MANUFACTURER

MODEL N°EMITECH / COMMENTS

3.8.Auxiliary equipment
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3.9.E.U.T Radio Specifications

a) GENERAL INFORMATIONS

According to manufacturer’s declarations :

EUT tyPe. .o : Transmitter
Technology ....cccccveeev i © Bluetooth Low Energy
Environmental profile...........cccccvevveeiiiiinnnns . Data transmission
Temperature range........ccoveeeveeeveeveeneeeneens ! +5to0 +35

ANtENNA YPE ..o, ! Integrated

ANtenNNa GaiN.......ccevveiiiiieiiiie e . -10dBi

Comments: -

b) TRANSMITTER PARAMITTERS (TX)

Frequency bands. .........cccccovviiiiniiincinnn, . 2400MHz-2483.5MHz

RF POWET ...t . +4dBm

Number of channels / Separation............... . 37+3/2MHz

Modulation type ........ccccceeeeinienns . GFSK

DULY CYCIE ..o . Not communicated

Tested frequencCy........cccccceveeeeiiiiiiiieeneeeenne . Bluetooth low energy — Pairing mode

Lowest channel - 2402 MHz
Middle channel - 2426 MHz
Highest channel - 2480 MHz

c) RECEIVER PARAMETERS (RX)

Frequency bands. .........ccccovniiiiniiiennn, . 2400MHz-2483.5MHz
Category/Class.......ccccceeeeeeeiiiiieeeeeeeee 2
Bandwidth ... : 2MHz
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RESULT SUMMARY

Subpart B of the standard FCC part 15 — Unintentional radiators

RRA-EMIESS23H153-3A v1

TEST DESIGNATION TEST PROCEDURE VERDICT COMMENTS
feai BLE is ON when
Measu_rement of conducted emission on 15107 NIA sensor is on
AC mains ports Station.
Radiated emission limits 15.109 PASS
Subpart C of the standard FCC part 15 — Intentional radiators
TEST DESIGNATION TEST PROCEDURE VERDICT COMMENTS
Restriction bands of operation 15.205 PASS
Measurement of conducted emission on AC mains 15.207 PASS
ports
Radiated emission limits; general requirements 15.209 PASS
Additional provision to the general radiated 15.215
emission limitations ’
-(a) Alternative to general radiated emission limits - N/A
-(b) Unwanted emissions outside of § 15.247 frequency bands - N/A
-(c) 20 dB bandwidth and band-edge compliance - PASS
Intentional radiated emissions 15.247
- a) frequency hopping and digitally modulated - -
- a) (1) hopping mode - N/A
- a) (1) (i) frequency hopping in the band 902-928 MHz - N/A
- a) (1) (i) frequency hopping in the band 5725-5850 MHz - N/A
- a) (1) (iii) frequency hopping in the band 2400-2483.5 MHz - N/A
- a) (2) systems using digital modulation in the bands 902-928 MHz, ) PASS
2400-2483.5 MHz, and 5725-5850 MHz (6 dB bandwith)
- b) maximum peak conducted - -
- b) (1) frequency hopping in the bands 2400-2483.5 MHz or 5725~ ) N/A
5850 MHz
- b) (2) frequency hopping in the band 902-928 MHz - N/A
- b) (3) systems using digital modulation in the bands 902-928 MHz, ) PASS
2400-2483.5 MHz, and 5725-5850 MHz
- b) (4) maximum peak conducted > 6 dBi - N/A
- b) (4) (i) frequency hopping in the band 2400-2483.5 MHz - N/A
- b) (4) (ii) frequency hopping in the band 5725-5850 MHz - N/A
- b) (4) (iii) fixed, point-to-point - N/A
- c) directional antenna > 6 dBi - N/A
- ¢) (1) fixed, point-to-point operation - N/A
- ¢) (1) (i) in the band 2400-2483.5 MHz - N/A
- ¢) (1) (i) in the band 5725-5850 MHz - N/A
- ¢) (1) (iii) fixed, point-to-point - N/A
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TEST DESIGNATION TEST PROCEDURE VERDICT COMMENTS

- ¢) (2) multiple directional beams in the band 2400-2483.5 MHz - N/A

- ¢) (2) (i) information - N/A

- ¢) (2) (ii) sum of the power supplied to all antennas - N/A

- ©) (2) (iii) one antenna for multiple directional beams - N/A

- ¢) (2) (iv) single directional beam - N/A

- d) intentional radiator - PASS

- e) peak power spectral density - PASS

- ) hybrid system - N/A

- @) continuous data stream during the test - N/A

- h) to avoid hopping on occupied channels - N/A

- i) RF exposure compliance - N/A P <500 mW

Standard RSS-247 Issue 2 : 2017

TEST DESIGNATION TEST PROCEDURE VERDICT COMMENTS

3. Certification Requirements
- 3.1 RSS-gen compliance - N/A

5.1 Frequency hopping systems (FHS)

- 5.1.a) - N/A
- 5.1.b) - N/A
- 5.1.c) - N/A
- 5.1.d) - N/A
- 5.1e) - N/A

5.2 Digital Modulation Systems
- (1) -6 dB bandwidth - PASS
- (2) transmitter power spectral density - PASS

5.4 Transmitter Output Power and e.i.r.p.
Requirement

- 1) 902-928 MHz frequency hopping systems output

; - N/A

power / e.i.r.p.

- 2) 2400-2483.5 MHz frequency hopping systems ) N/A
output power / e.i.r.p

- 3) 5725-5850 MHz frequency hopping systems } N/A
output power / e.i.r.p.

- 4) Digital modulation systems output power / e.i.r.p. - PASS

- 5) point-to-point systems (2400-2483.5 and 5725- ) N/A
5850 MHz)

- 6) Multiple directional beams antenna systems ) N/A
(2400-2483.5 MHz)

5.5 Unwanted emission - PASS
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Standard RSS-Gen Issue 5 : 2019

TEST DESIGNATION TEST PROCEDURE VERDICT COMMENTS

6. Technical Requirements

- 6.6 Occupied Bandwidth - PASS
- 6.9 CISPR Quasi-peak detector - PASS
- 6.12 Transmitter Output Power - PASS
- 6.13 Transmitter unwanted emissions - PASS

7.2 Measurement Methods and Standard
Specifications
- 7.2.1 Measurement Bandwidths and Detector

Functions . N/A

- 7.2.2 Emissions Falling Within Restricted Frequency
- N/A

Bands
- 7.2.3 Devices Employing Pulsed Operation - N/A
- 7.2.4 AC Power Line Conducted Emissions Limits - N/A
- 7.2.5 Transmitter Spurious Emission Limits - N/A
- 7.2.6 Transmitter Frequency Stability - N/A
- 7.2.7 Measurement Distance - N/A
8. Licence-Exempt radio Apparatus
- 8.8 AC Power Line Conducted Emission Limits for ) PASS

licence-Exempt Radio Apparatus

Sample subject to the test complies with the requirements of the reference document listed in 82 of this test
report and, where applicable, with deviations specified in this document.

To declare, or not, the compliance with the specifications, it was not explicitly taken account of uncertainty
associated with the results.

Modifications : No
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5. MEASUREMENT UNCERTAINTY
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PARAMETER

MAXIMAL EMITECH
UNCERTAINTY

MINIMAL STANDARD
UNCERTAINTY

Radio frequency
RF power, conducted
RF power
RF power (EN 300328 / EN 301893)
Power spectral density
Occuped bandwidth
RF power
RF power (EN 300328 / EN 301893)
Maximum frequency deviation
300 Hz < audio frequency < 6 kHz
6 kHz < audio frequency < 25 kHz
Adjacent channel power
Sensibility of receiver (conducted)
Blocking
Transitoire
Amplitude
At the frequency
Conducted emission (spurious)
f<1GHz
1 GHz-12.75 GHz
Radiated emission (PAR / PIRE / RNE)
f < 62.5 MHz
62.5 MHz - 1 GHz
1 GHz - 18 GHz
18 GHz — 26 GHz
26 GHz — 40 GHz
RF power (EN 300328 / EN 301893)
PIRE and power spectral density with diode
Radiated emission (magnetic field)

9kHz — 30MHz

RF level for a given BER

Supply voltages

Temperature

Humidity

Time / Duty cycle

Adaptivity

Radiated emission (electric field for FCC standard)
9kHz — 30MHz
30MHz - 1GHz
1GHz - 18GHz

18GHz — 26GHz
26GHz — 40GHz

+1x107

+0.8dB
+1.3dB
+2.3dB

+3.8%
+3.8%

+1.2%
+12%
+ 1.6dB
+2.0dB
+4.0dB

+8.5%
+ 166 Hz

+0.8dB
+1.6dB

+5.1dB
+5.1dB
+5.2dB
+5.1dB
+5.4dB
+5.3dB
+5.4dB

+3dB
+0.8dB
+3%
t1°C
+ 5%
+ 44 %
+2.9dB

+2.7dB
+5.0dB
+5.6 dB
+5.7dB
+5.7dB

+1x 107

+1dB
+1.5dB
+3dB

5%
5%

5%
+3dB
+3dB
+3dB
+4dB

+20 %
+ 250 Hz

+3dB

+6dB
+6dB
+6dB
+6dB
+6dB
+6dB
+6dB

+6dB
+15dB
3%
t1°C
5%
5%
/

~ ~ ~— ~ ~—

For the calcul of expanded uncertainty, the confidence interval is 95 % (k=2).
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6. TEST CONDITIONS AND RESULTS

6.1.Frequency hopping and Digital modulation systems

FCC 47 CFR PART 15: 2023
RSS-247 Issue 2 : 2017

Reference standard:

Test method: § 15.247 a) (2) of FCC 47 CFR PART 15 : 2023

§ 5.2 (1) of RSS-247 Issue 2 : 2017

General test setup: E.U.T. is set on an insulating support at 150 cm above the ground reference plane.
Measurement are done on a normalized test site.

The test antenna is oriented in the two polarizations (vertical and horizontal), and the product is rotated at 360°
in the horizontal plane (See photo(s) for initial position of the EUT(0°)). If applicable the test antenna was raised
and lowered through the specified range of height until a maximum signal level is detected.

For portable equipements a research of maximum level is done on the 3 axes. Only the highest levels are
recorded.

LABORATORY PARAMETERS: REQUIRED PRIOR TO THE TEST DURING THE TEST
Ambient Temperature 10 to 40 °C 23.0°C
Relative Humidity 10 to 90 % 40.6%
Atmospheric pressure N/A 1030 hPa
Test method deviation: No
Supplementary information: -
TEST EQUIPMENT USED
Category Manufacturer Type Order Nr Lastd\;z:\gdity Nextd\é?(leidity
Amplifier HP 8449B 16922 09/05/2023 09/07/2024
Antenna Emco 3115 00941 01/03/2022 01/05/2025
Cable Cables et Connectiques N-2m 02451 29/08/2022 29/10/2024
Cable C&C N-5m 11184 22/06/2023 22/08/2024
Cable C&C N-4m 14226 26/06/2023 26/08/2024
Cable Huber + Suhner N-6m 17269 29/08/2022 29/10/2024
Receiver Rohde & Schwarz ESW44 17058 15/06/2023 15/08/2024
eSnr(]:iIeolgL?rde Comtest SAC 3m 14622 27/04/2022 27/06/2025
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TEST SETUP PHOTOS

[ 121

L,

Sensor + Station

_ L

Sensor alone
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Sensor + Station

Polarization of test . o .
Frequency antenna Azimuth (°) Antenna height (cm)
2402 MHz Horizontal 60 150
2426 MHz Horizontal 0 120
2480 MHz Horizontal 0 120
6 dB Bandwidth
E.U.T. mode Frequency Results (kHz) Limit (kHz)
2402 MHz 753.5 2500
DTS mode 2426 MHz 792.8 2500
2480 MHz 736.8 =500

Multiview Spectrum -

Ref Level 97.00 dBuv ® RBW 100 kHz
® Att 0dB SWT 41.75ps (~58 ms) ® VBW 300 kHz Mode Auto FFT Frequency 2.4020000 GHz
Input ioc PS Off  Notch Off

1 Frequency Sweep 0 1Pk View

D3[1] 0.01 dB
90 dBpy i F53:500-kHz
W M1[1] 81.37 dBpv

80 dBpy b 2.401981250 GHz
D3
©

l« 3

70 dBpY

60 dBpy

50 dBpv

40 dBpY

30 dBp

20 dBpY

10 dBpy

0 depy
CF 2.402 GHz 10000 pts 500.0 kHz, Span 5.0 MHz

M1 1 2.40198125 GHz 81.37 dBpVv
M2 1 2.40159325 GHz 75.37 dBpv
D3 M2 1 753.5 kHz 0.01 dB

moasuring... NENNNNEN = 0°oto0ze [TRefUevell  [FEREI

16:25:03 09.04.2024
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Multiview Spectrum -

Ref Level 107.00 dBuv ® RBW 100 kHz
o Att 0dB  SWT 41.75pus (~58 ms) ® VBW 300 kHz Mode Auto FFT Frequency 2.4260000 GHz
T t 10C PSS Off  Notch Off
quency Sweep
D3[1] 0.02 dB
100 dBpy F92:F56-kHz
M1[1] 80.25 dBpV
a0 day 2.425968250 GHz
3
80 dep! S A
2 D3
B 72250 degly] x

70 dep

60 dap

50 dap

40 dey

30 dBpv

20 dap

10 dep
|CF 2.426 GHz 10000 pts 500.0 kHz Span 5.0 MHz
2 Marker Table

2.42596825 GHz 80.25 dBpV

2.425572 GHz 74.26 dBpv
792.75 kHz 0.02 dB

Measuring... [If

=% 08:09:40

08:09:41 10.04.2024

MultiView Spectrum
Ref Level 107.00 dBuv ® RBW 100 kHz

® Att 0dB  SWT 41.75pus (~58 ms) ® VBW 300 kHz Mode Auto FFT Frequency 2.4800000 GHz Srem
Input 10C PSS Cff  Notch Off

1 Frequency Sweep f " J\Sul:
e
100 dBpy g Sweep
M1[1]
90 dey 2.479976250 GHz. Trigger
M Meas
80 day - A Config
| : g nput /
= Output
70 dep
Marker | Peak
50 dey Marker  Marker
Function —
50 dey Undo Redo
40 dep
30.dBy EELE
File
20 dep
s
=l
10 day
GHz 5 MHz ms
CF 2.48 GHz 10000 pts 500.0 kHz Span 5.0 MHz IRl PR TAE T
2 Marker Table

KHz ps Hz ns
dB u¥  dB. nv

2.47997625 GHz 80.81 dBpV
M2 1 2.4796075 GHz 74.82 dBpvV Preset
D3 M2 1 736.75 kHz -0.00 dB

= 10.04.2024
08:38:17

Measuring... [

08:38:17 10.04.2024
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99 % Bandwidth

E.U.T. mode Frequency Results (MHz) Limit (kHz)
2402 MHz 1.13 = 500
DTS mode 2426 MHz 1.13 = 500
2480 MHz 1.13 = 500

Multiview Spectrum
Ref Level 87.00 dBuv & RBW 10 kHz
@ Att 0dB  SWT 419 ps (~12 ms) & YBW 30kHz Mode Auto FFT Frequency 2.4020000 GHz |G
Input iDC PS Off  Notch Off
1 Occupied Bandwidth ® 1Pk j  Ampt./  Auto
Scale Set
M1[1] 71.72 dBp¥
80 dBy 2:461946750-GHz [T
M1
v :
70 dey Trace Trigger
Meas
60 day - - Meas  config
o % tnes | Tnput
50 dBp
Marker |~ Peak
40 day Marker Marker
Function
30 dBy
10 dep < Print
Mode
0 depw
-10 dBpy —=
CF 2.402 GHz 10000 pts 500.0 kHz Span 5.0 MHz i
2 Marker Table -
z ns
dB  p¥  dB.. n¥
ML 1 2.40194675 GHz 71.72 dBpv Occ Bw 1.124675287 MHz
T1 1 2.401424745 GHz 55.14 dBuv Occ Bw Centroid 2.401987082 GHz Preset
T2 1 2.40254842 GHz 55.22 dBuy Occ Bw Freq Offset -12.9175073885 kHz
Measuring... EHENRNNNR = IUDUQ4127U§; Ref IiEVEI RI:W

09:17:43 10.04.2024
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Multiview Spectrum
Ref Level 87.00 dBuv & RBW
@ Att

Input 10C PSS
1 Occupied Bandwidth

o] Notch

80 dep

10 kHz
0dB  SWT 419 s (~12 ms) @ VBW 30 kHz
i

Mode Auto FFT
Off

RRA-EMIESS23H153-3A v1

Frequency 2.4260000 GHz

M1[1]

70 dep

242 5956750-6Hz

&0 dep! T

50 dey

40 dey

30 dey!

20-dap

10 day

0 dBpy

-10 dBpy

|CF 2.426 GHz 10000 pts

500.0 kHz

Span 5.0 MHz

2 Marker Table

2.42595675 GHz 72.07 dBpv Occ Bw 1.126315058 MHz
T1 1 2.425424363 GHz 55.62 dBuY QOcc Bw Centroid 2.425987521 GHz
T2 1 2.426550678 GHz 54.66 dBuY Occ Bw Freq Offset -12.479111874 kHz
Measuring... 5 1”6”9?-121“:'52 Gl el
09:11:44 10.04.2024
MultiView Spectrum
Ref Level 107.00 dBuv ® RBW 10 kHz
® ALt 0dB  SWT 419 ps(~12ms) ® VBW 30 kHz Mode Auto FFT Frequency 2.4800000 GHz
Input 10C  PS Off  Notch
1 Occupied Bandwidth o 1Pk v
M1[1] 69.49 dBpY
100 depv 2:479943256-6H=
o0 dap
80 dey
M1
70 dey x
60 dap
TL T2
¥ kol
50 dap
40 dap
30 dey
20/day
10 dep
CF 2,48 GHz 10000 pts 500.0 kHz Span 5.0 MHz
2 Marker Table
M1 1 2.47994325 GHz 69.49 dBpVv Occ Bw 1.131847587 MHz
Ti 1 2.479418148 GHz 53,37 dBuv QOcc Bw Centroid 2.479984072 GHz
T2 1 2.480549996 GHz 52.38 dBuy. Occ Bw Freq Offset -15.028057324 kHz

09:03:11 10.04.2024

Measuring...
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Sensor alone

Polarization of test . o .
Frequency antenna Azimuth (°) Antenna height (cm)
2402 MHz Horizontal 0 150
2426 MHz Vertical 270 200
2480 MHz Horizontal 185 150
6dB Bandwidth
E.U.T. mode Frequency Results (kHz) Limit (kHz)
2402 MHz 776.0 2> 500
DTS mode 2426 MHz 786.8 > 500
2480 MHz 740.3 > 500
MultiView Spectrum
Ref Level 97.00 dBuv ® RBW 100 kHz
L] IA;M ?S(B: ﬁgT 41.75 us (~58 mOs% L) m%\tlgh 300 kgfzf Mode Auto FFT Frequency 2.4020000 GHz ST

1 Frequency Sweep le View Auto

Set
90 dBy! o BW Sweep
v M1[1]
| 60 dey — " o 2.401960250 GHz [RETTRNR P
T
Meas
Meas
70 dy Config
e Tt
50 dep
Peak
Marker Search
50 dey Marker  Marker
Function —
40 dey Undo  Rede
0 ey -
20 dBy CEED
File
10 dey
) (F \
5 ¢
0 dBpv
GHz 5 MHz ms
CF 2,402 GHz 10000 pts 500.0 kHz Span 5.0 MHz IRl PR TAE T
2 Marker Table

KHz ps Hz ns
dB u¥  dB. nv

2.40196025 GHz 84.46 dBpv
M2 1 2.40158525 GHz 78.48 dBpVv Preset

D3 M2 1 776.0 kHz 0.02 dB
oo M v g S

09:23:03 10.04.2024
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Multiview Spectrum -

Ref Level 107.00 dBuv ® RBW 100 kHz
o Att 0dB  SWT 41.75pus (~58 ms) ® VBW 300 kHz Mode Auto FFT Frequency 2.4260000 GHz
T t 10C PSS Off  Notch Off
quency Sweep
D3[1] 0.01 dB
100 dBpy F86:756-kHz
M1[1] 85.73 dBpv
a0 day - 2.,425905250 GHz
v
[IH
s0.dey e - =
70 dBp
60 dBp
50 dBp
40 dey
30 dBp
20 dap
10 dep
|CF 2.426 GHz 10000 pts 500.0 kHz Span 5.0 MHz
2 Marker Table

2.42590525 GHz 85.73 dBpVv

2.4255805 GHz 79.75 dBpv
786.75 kHz 0.01 dB

Measuring... [

=F  oe:2z:51

08:22:52 10.04.2024

MultiView Spectrum
Ref Level 107.00 dBpv © RBW 100 kHz

© Att 0dB  SWT 41,75 us (~58 ms) ® VBW 300 kHz Mode Auto FFT Frequency 2.4800000 GHz Epem
Input 1DCPS Off  Notch il

Auto

1 Frequency Sweep Set
e

100 depy S Sweep
M1[1] 85.22 dBpv
00 dep - 2,479978750 GHz. Trigger
b
M2 Meas
0.8, [ 5 contia
T
Input /
output
70 dBy
Peak
Marker Search
80 dey Marker  Marker
Function
50 dey undo
40 dep’
20 e setup
File
20 dBy
=1
=pll
10 dey
Gz s
CF 2.48 GHz 10000 pts 500.0 kHz Span 5.0 MHz RN
2 Marker Table

kHz ps
dB v

2.47997875 GHz 85.22 dBpVv
M2 i 2.4796065 GHz 79.24 dBpv Preset
D3 M2 1 740.25 kHz -0.00 dB

= 10.04.2024
08:53:28

Measuring... [If

08:53:29 10.04.2024
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99 % Bandwidth

RRA-EMIESS23H153-3A v1

E.U.T. mode

Frequency

Results (MHz) Limit (kHz)

2402 MHz

1.06 =500

DTS mode

2426 MHz

1.05 =500

2480 MHz

1.06 = 500

Multiview Spectrum

Ref Level 87.00 dBuy

& RBW 10 kHz

® Att 0dB  SWT 419 s (~12ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4020000 GHz[IEEICE

Input 10C PS
1 Occupied Bandwidth

Off  Notch

Off
Ampt. /  auto
Scale Set

80 dep - . BW  Sweep
v
70 oy Trace  Trigger
T )
Meas
v Meas
80 dey [ Config
Input /
Lines putput
50 dey
Peak
Marker Search
40 dey Marker  Marker
Function
30 dey undo
20/dBpv
10 e Setup
File
0 depv
=
=0
-10 depv
GHz s MHz ms
CF 2.402 GHz 10000 pts 500.0 kHz Span 5.0 MHz ERTRVRIRTFRY

kHz us Hz ns
dB ¥ dB. nv

09:19:47 10.04.2024

2.40194675 GHz 75.81 dBpv Qcc Bw 1.056104498 MHz
T1 1 2.401465483 GHz 61.74 dBuyv Occ Bw Centroid 2.401 993535 GHz Preset
T2 1 2402521587 GHz 61.02 dBuY Occ Bw Freq Offset -6.464749187 kHz
BB = IDEIDQ‘:'fQES;' Ref Iievel RI:W
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Multiview Spectrum
Ref Level 87.00 dBuv & RBW 10 kHz
® Att 0dB  SWT 419 ps (~12 ms) ® VBW 30 kHz
Input 1DC _PS Off  Notch Off

1 Occupied Bandwidth

20 dey il

Mode Auto FFT

70 dep

Frequency 2.4260000 GHz

242 5956750-6Hz

RRA-EMIESS23H153-3A v1

Span

Auto
Set

Sweep

Trigger

T

reas
Config

60 dep

50 dey

Input /
Output

Peak.

Marker ok

40 dey

30 dey!

Marker

Marker
Function ~ —

20 BpY

undo Redo

Setup

10 day

0 dBpy

File

=0

-10 dBpy

GHz s

|CF 2.426 GHz 10000 pts

500.0 kHz

2 Marker Table

Span 5.0 MHz

-dBm ¥

KHz ps  Hz
dB u¥  dB..

2.42595675 GHz 76.83 dBpv Occ Bw 1.05215511 MHz
T1 1 2.425467503 GHz 62,82 dBuY QOcc Bw Centroid 2.425993581 GHz Preset
T2 1 2.426519658 GHz 62.07 dBuy Occ Bw Freq Offset -6.419098049 kHz
measuring... [l = s Gl el
09:14:24 10.04.2024
MultiView Spectrum
Ref Level 107.00 dBpv ® RBW 10 kHz
® Att 0dB SWT 419 s (~12ms) ® VBW 30kHz Mode Auto FFT Frequency 2.4800000 GHz [REGENEEEY
Input 10C PSS Off  Notch
1 Occupied Bandwidth ® 1Pk Ampt. /  Auto
scale set
M1[1] 73.60 dBpY
100 depv 2479944250-6Hz BW Sweep
a0 oy Trigger
Meas
50 day Config
M1
v Input /
Output
70 dep
. ) Marker | Peak
60 dey Marker  Marker
Function —
0 dey undo
40 dBp
a0 dep
20 dBpy ——
10 day i
CF2.48 Griz 10000 pts 500.0 kHz Span 5.0 MHz [t AR
2 Marker Table oo | e
dB  w¥ dB. n¥
M1 1 2.47994425 GHz 73.60 dBpv Occ Bw 1.055249842 MHz
T1 1 2.479464817 GHz 59.03 dBuv Qcc Bw Centroid 2.479992442 GHz Preset
T2 1 2.480520067 GHz 58.84 dBuy Occ Bw Freq Offset -7.558346082 kHz

09:06:02 10.04.2024

= 10.04.2024
% 09:06:01

Measuring... [
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6.2. Transmitter output power

RRA-EMIESS23H153-3A v1

FCC 47 CFR PART 15: 2023
RSS-247 Issue 2 : 2017

Reference standard:

Test method:

8§ 5.4 (4) of RSS-247 Issue 2 : 2017

§ 15.247 b) (3) of FCC 47 CFR PART 15 : 2023

Measurement are done on a normalized test site.

recorded.

General test setup: E.U.T. is set on an insulating support at 150 cm above the ground reference plane.

The test antenna is oriented in the two polarizations (vertical and horizontal), and the product is rotated at 360°
in the horizontal plane (See photo(s) for initial position of the EUT(0°)). If applicable the test antenna was raised
and lowered through the specified range of height until a maximum signal level is detected.

For portable equipements a research of maximum level is done on the 3 axes. Only the highest levels are

LABORATORY PARAMETERS: REQUIRED PRIOR TO THE TEST DURING THE TEST
Ambient Temperature 10to 40 °C 20.7°C
Relative Humidity 10 to 90 % 40.5%
Atmospheric pressure N/A 1030 hPa
Test method deviation: No
Supplementary information: -
TEST EQUIPMENT USED
Category Manufacturer Type Order Nr Lastd\;?gdity vali(,j\:?;(tdate
Amplifier HP 8449B 16922 09/05/2023 09/07/2024
Antenna Emco 3115 0941 01/03/2022 01/05/2025
Cable Cables et Connectiques N-2m 2451 29/08/2022 29/10/2024
Cable C&C N-5m 11184 22/06/2023 22/08/2024
Cable C&C N-4m 14226 26/06/2023 26/08/2024
Cable Huber + Suhner N-6m 17269 29/08/2022 29/10/2024
Receiver Rohde & Schwarz ESW44 17058 15/06/2023 15/08/2024
Shielded enclosure Comtest SAC 3m 14622 27/04/2022 27/06/2025

Blank cells = Permanent validity
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TEST SETUP PHOTOS

Sensor + Station
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Sensor alone
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Sensor + Station

RRA-EMIESS23H153-3A v1

Polarization of test . o .
Frequency antenna Azimuth (°) Antenna height (cm)
2402 MHz Horizontal 60 150
2426 MHz Horizontal 0 120
2480 MHz Horizontal 0 120
E.U.T. mode Frequenc Electro-magnetic field | ., (dBm) | Limit (dBm)
0 quency (dBpv/m)
2402 MHz 81.2 -16.2 30.0
DTS mode 2426 MHz 82.0 -15.4 30.0
2480 MHz 80.1 -17.3 30.0
*TP=(Exd)?/(30x1.64)ford=3m
Multiview Spectrum
. ;:nf:j"e' 7o ?Bgé ST 10 ms . Eg\tev\zh @ MEF% Mode Auto Sweep Frequency 2.4020000 GHz|leal
1 Frequency Sweep * 1Pk Max n;“:':tl.ej
M1[1] 81.24 dBuv
;:?.:02 GHz 10000 pts 2.0 MHz, Span 20.0 MHz

09:40:59 10.04.2024

Measuring... INNNNENER
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RRA-EMIESS23H153-3A v1

Multiview Spectrum
Ref Level 97.00 dBuv & RBW 3 MHz
® Att 0dE SWT 1.01 ms ® VBW 10MHz Mode Auto Sweep Frequency 2.4260000 GHz Span
Input 10C PSS Off  Notch Off
1 Frequency Sweep e 1Pk -‘\Su::
M1[1] 82.08 dBpv
a0 dy 2.4262000 GHz, Sweep
ur f—
80 dey
reas
Config
0 dep oy
Marker |~ Peak
60 dap
Marker Marker
Function —
50 dey Undo | Rede
40 dap
30 dep
20 dep
10 dep
0 depw
CF 2,426 GHz 1001 pts 2.0 MHz, Span 20.0 MHz
e wies I
10:15:27 10.04.2024
MultiView Spectrum
Ref Level 97.00 dBuv ® RBW 3 MHz
© Att 0dB SWT 1.01 ms ® VBW 10MHz Mode Auto Sweep Frequency 2.4800000 GHz €=
Input 10C PS Off  Notch Off
1 Frequency Sweep ® 1Pk A J\SU::
Mi[1] 79.79 dBpv
a0 dBy 2.4797000 GHz, Sweep
i Trigger
80 dap x
reas
Config
Input /
70 day Sutput
Marker | Peak
60 dBp
Marker  Marker
Function —
50 dBy undo
40 dey
Setup
30 dap
File
20 dap ‘E-T
GHz s
-dBm ¥
10 dep
kHz ps  Hz
dB  w¥ dB.
0 dbyv Preset
CF 2.48 GHz 1001 pts 2.0 MHz Span 20.0 MHz

10:24:32 10.04.2024

FF 102431

Measuring... [
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Sensor alone

RRA-EMIESS23H153-3A v1

Polarization of test . o .
Frequency antenna Azimuth (°) Antenna height (cm)
2402 MHz Horizontal 0 150
2426 MHz Vertical 270 200
2480 MHz Horizontal 185 150
E.U.T. mode Frequenc Electro-magnetic field | ., (dBm) | Limit (dBm)
0 quency (dBpv/m)
2402 MHz 87.4 -10.0 30.0
DTS mode 2426 MHz 86.7 -10.7 30.0
2480 MHz 83.8 -13.6 30.0
*TP=(Exd)?/(30x1.64)ford=3m
Multiview Spectrum
e iA{itf bevel 57,00 ?}Bgé §;VT 1.01 rcr;; . ngvvh 18 mgg Mode Auto Sweep Frequency 2.4020000 GHz
1 Félenw Sweep = ® 1Pk Vi
M1[1] 87.46 dBuv
;:?.:02 GHz 1001 pts 2.0 MHz, Span 20.0 MHz o
weasuring.. NEINNNENN <= 10042024 [Refievell [RRGWI

10:12:45 10.04.2024
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RRA-EMIESS23H153-3A v1

Multiview Spectrum
Ref Level 97.00 dBuv & RBW 3 MHz
© Att 0dB SWT 1.01 ms ® VBW 10MHz Mode Auto Sweep Frequency 2.4260000 GHz Span
Input 10C PSS Off  Notch Off
1 Frequency Sweep e 1Pk -‘\Su::
M1[1] 86.76 dBpv
a0 dy 2.4256600 GHz, Sweep
v
Trigger
60 dep
Meas
Config
70 day “;‘;‘;‘“{
Marker |~ Peak
60 dep
Marker Marker
Function —
50 dey T Undo | Rede
40 dep
30 dep
20 dep
10 dep
0 depw
CF 2,426 GHz 1001 pts 2.0 MHz, Span 20.0 MHz

Measuring... [If

10:21:21 10.04.2024

=T 10:21:20

MultiView Spectrum
Ref Level 97.00 dBuv ® RBW 3 MHz
© Att 0dB SWT 1.01 ms ® VBW 10MHz Mode Auto Sweep Frequency 2.4800000 GHz €=
Input 10C PS Off  Notch iid
1 Frequency Sweep ® 1Pk A 4‘5“‘:
0 dey 57,000 dBRy MI[1] a8 dBpY <
b 24797200 GHz sweep
60 dep
Trigger
!
70 dBp (Df“;fg
Input /
50 ey Output
Marker | Peak
50 dey Marker  Marker
Function —
40 dep! undo
30 dep
Setup
20 dBp
File
10 dep o,
\—"’T
GHz s
0 dBpy ~dBm v
kHz ps  Hz
dB  w¥ dB.
-10 dBpy
Preset
CF 2.48 GHz 1001 pts 2.0 MHz Span 20.0 MHz

Measuring... [If

10:28:57 10.04.2024
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6.3. Peak power spectral density

FCC 47 CFR PART 15: 2023
RSS-247 Issue 2 : 2017

Reference standard:

Test method: § 15.247 e) of FCC 47 CFR PART 15: 2023

8§ 5.2 (2) of RSS-247 Issue 2 : 2017

General test setup: E.U.T. is set on an insulating support at 150 cm above the ground reference plane.
Measurement are done on a normalized test site.

The test antenna is oriented in the two polarizations (vertical and horizontal), and the product is rotated at 360°
in the horizontal plane (See photo(s) for initial position of the EUT(0°)). If applicable the test antenna was raised
and lowered through the specified range of height until a maximum signal level is detected.

For portable equipements a research of maximum level is done on the 3 axes. Only the highest levels are
recorded.

LABORATORY PARAMETERS: REQUIRED PRIOR TO THE TEST DURING THE TEST
Ambient Temperature 10to 40 °C 20.8°C
Relative Humidity 10 to 90 % 40.4%
Atmospheric pressure N/A 1030 hPa
Test method deviation: No
Supplementary information: -
TEST EQUIPMENT USED
Category Manufacturer Type Order Nr Lastd\;?gdity vali(,j\:?;(tdate
Amplifier HP 8449B 16922 09/05/2023 09/07/2024
Antenna Emco 3115 0941 01/03/2022 01/05/2025
Cable Cables et Connectiques N-2m 2451 29/08/2022 29/10/2024
Cable C&C N-5m 11184 22/06/2023 22/08/2024
Cable C&C N-4m 14226 26/06/2023 26/08/2024
Cable Huber + Suhner N-6m 17269 29/08/2022 29/10/2024
Receiver Rohde & Schwarz ESW44 17058 15/06/2023 15/08/2024
Shielded enclosure Comtest SAC 3m 14622 27/04/2022 27/06/2025
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TEST SETUP PHOTOS

Sensor + Station
e 4
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Sensor alone
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Sensor + Station

Frequency Polar:r?ttéor]nr]gf test Azimuth (°) Antenna height (cm)
2402 MHz Horizontal 60 150
2426 MHz Horizontal 0 120
2480 MHz Horizontal 0 120

Electro-magnetic field I
E.U.T. mode Frequency 9 TP* (dBm) | Limit (dBm)
(dBpV/m)
2402 MHz 65.7 -31.7 8.0
DTS mode 2426 MHz 66.6 -30.8 8.0
2480 MHz 64.9 -32.5 8.0
*TP = (Exd)?/(30x1.64)ford=3m
MultiView Spectrum
Ref Level 97.00 dBuv/ = RBW 3 kHz
o ALt 0dB SWT L.4ms(~2.2ms) ® VBW 10kHz Mode Auto FFT Frequency 2.4020000 GHz &S
Input 10C  PS Off  Notch Off
1 Frequency Sweep ® 1Pk Max R;n(r;tl-el
Mi[1] 65.74 dBpV
a0 day 2.40195730 GHz
80 dBy
70 dBy T
60 dBp
50/ dBp
40 dBy
30 dBp
20 dbp
10 dByp
0 dBpy
CF 2.402 GHz 1001 pts 112.5kHz Span 1.125 MHz
measuring... IEENNNNER 2= 10.04.2024

10:09:26
10:09:26 10.04.2024
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MultiView
Ref Level 97.00 dBuv © RBW 3 kHz
® At 0dB SWT L.4ms(~2.2ms) ® VBW 10kHz Mode Auto FFT
Input 10C  PS Off  Notch Off
1 Frequency Sweep

Spectrum

RRA-EMIESS23H153-3A v1

Frequency 2.4260000 GHz S

o 1Pk View Aute
set
Mi[1] 66.70 dBpY
2.42595840 GHz Sweep

90 dep

60 dep

Trigger

reas
Config

Input /

70 dep

Output

Peak

Marker oK

60 dep

50 dep

Marker Marker
Function ~ —

40 dep

undo Redo

Setup

30 dep

20 dep

File

=0

GHz s
-dBm ¥

10 diy

kHz ps  Hz
dB uy  dB..

0 dBpy

Presat

—
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Sensor alone

RRA-EMIESS23H153-3A v1

Frequency Polar:r?ttéor]nr]gf test Azimuth (°) Antenna height (cm)
2402 MHz Horizontal 0 150
2426 MHz Vertical 270 200
2480 MHz Horizontal 185 150
E.U.T. mode Frequency Electro-magnetic field | rp, (dBm) | Limit (dBm)
(dBuVv/m)
2402 MHz 71.9 -25.5 8.0
DTS mode 2426 MHz 71.3 -26.1 8.0
2480 MHz 68.4 -29.0 8.0

*TP=(Exd)?/(30x1.64)ford=3m

Multiview Spectrum
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Measuring...
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MultiView Spectrum
Ref Level 97.00 dBuv © RBW 3 kHz
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6.4. Additional provisions to the general radiated emissions limitation

RRA-EMIESS23H153-3A v1

Reference standard:

FCC 47 CFR PART 15: 2023
RSS-247 Issue 2 : 2017

Test method:

§15.215 (c) and § 15.247 d) of FCC 47 CFR PART 15 : 2023

8§ 5.5 of RSS-247 Issue 2 : 2017

recorded.

General test setup: E.U.T. is set on an insulating support at 150 cm above the ground reference plane.
Measurement are done on a normalized test site.

The test antenna is oriented in the two polarizations (vertical and horizontal), and the product is rotated at 360°
in the horizontal plane (See photo(s) for initial position of the EUT(0°)). If applicable the test antenna was raised
and lowered through the specified range of height until a maximum signal level is detected.

For portable equipements a research of maximum level is done on the 3 axes. Only the highest levels are

LABORATORY PARAMETERS: REQUIRED PRIOR TO THE TEST DURING THE TEST
Ambient Temperature 10to 40 °C 21.0°C
Relative Humidity 10 to 90 % 40.6%
Atmospheric pressure N/A 1030 hPa
Test method deviation: No
Supplementary information: -
TEST EQUIPMENT USED
Category Manufacturer Type Order Nr Lastd\;?gdity vali(,j\:?;(tdate
Amplifier HP 8449B 16922 09/05/2023 09/07/2024
Antenna Emco 3115 0941 01/03/2022 01/05/2025
Cable Cables et Connectiques N-2m 2451 29/08/2022 29/10/2024
Cable C&C N-5m 11184 22/06/2023 22/08/2024
Cable C&C N-4m 14226 26/06/2023 26/08/2024
Cable Huber + Suhner N-6m 17269 29/08/2022 29/10/2024
Receiver Rohde & Schwarz ESW44 17058 15/06/2023 15/08/2024
Shielded enclosure Comtest SAC 3m 14622 27/04/2022 27/06/2025

Blank cells = Permanent validity
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Band Edge measurement :

For Sensor + Station
Polarization of test antenna: Horizontal (height = 150 cm) [ For 2402 MHz
Position of equipment: azimuth = 60°

Polarization of test antenna: Horizontal (height = 120 cm)}, For 2480 MHz
Position of equipment: azimuth = 0°

For Sensor alone
Polarization of test antenna: Horizontal (height = 150 cm)}, For 2402 MHz
Position of equipment: azimuth = 0°

Polarization of test antenna: Horizontal (height = 150 cm)}> For 2480 MHz
Position of equipment: azimuth = 185°

= f Calculated
Field Strength requency ot | o« out of
Detector maximum - .
EUT Frequency Level of Peak Band-edges Band Limit Margin
el (MHz) fundamental | (Peakor 1-€dg Emission | (dBuVv/m)| (dB)
Average) Emission |
(dBpVv/m) (MH2) Leve
(dBuVv/m)
2401.96 89.7 Average 2338.9 41.5 54 12.5
Sensor +
Station
2480.08 91.3 Average 2488.2 41.9 54 12.1
2401.96 102.4 Average 2338.0 41.1 54 12.9
Sensor
alone
2480.02 102.3 Average 2484.4 42.1 54 11.9
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For Sensor + Station

Multi

iew = Spectrum
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For Sensor alone

MultiView = Spectrum
Ref Level 107.00 dEyv = RBW 100 kHz
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RRA-EMIESS23H153-3A v1
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6.5.Conducted emission (measurement)

FCC 47 CFR PART 15: 2023
RSS-Gen Issue 5 : 2019

Reference standard:

8 15.207 and § 15.247 of FCC 47 CFR PART 15 : 2023
8 8.8 of RSS-Gen Issue 5 : 2019

Test method:

General test setup: E.U.T is set on an insulating support at 80 cm from the ground reference plane. All power
are connected to the system through Artificial Mains Network (AMN). The AMN is placed at 80 cm from the
boundary of the E.U.T and bonded to a ground reference plane.

All tested telecommunications lines (if applicable) are connected to an Asymmetric Artificial Network (AAN) and
conducted voltage measurements on telecommunications lines are made at the output of the AAN.

Where an AAN is not appropriate or available, measurements are made using a Capacitive Voltage Probe and/or
a Current probe.

Additionnal ground terminals (if any) are connected to earth terminal of the AMN.

TESTED CABLE PARAMETER RESULT TAB. VERDICT
120Vac/60Hz Power Supply 150kHz-30MHz EMI4690 -
120Vac/60Hz Power Supply (Average value) 150kHz-30MHz EMI4691 PASS

LABORATORY PARAMETERS: REQUIRED PRIOR TO THE TEST DURING THE TEST

Ambient Temperature 15t0 35 °C See Graph(s)
Relative Humidity 30to 60 % See Graph(s)
Atmospheric pressure N/A See Graph(s)

Test method deviation: No

Supplementary information: -

TEST EQUIPMENT USED
CATEGORY BRAND TYPE IDENTIFIER CAL. DATE CAL. DUE
Cable / N-2m 2816 20/05/2024 | 20/07/2026
Cable Cc&C BNC-0.5m 16508 10/03/2023 | 10/05/2025
LISN Rohde & Schwarz ESH3-Z5 6602 29/01/2024 | 29/03/2026
Multimeter Emitech Abso&ze;;iﬁ‘;”ram 10656 12/01/2024 | 12/03/2026
Power supply SECAS CF1000 50/60 2102
Receiver Rohde & Schwarz ESW44 17058 15/06/2023 15/08/2024
Shielded enclosure Comtest FAR 3m 14804 28/09/2021 | 28/11/2024
Software Nexio BAT EMC 0000
Surges Suppressor Com-Power LIT-930A 16924 15/03/2024 | 15/05/2025

BAT-EMC software version: V3.18.0.26
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TEST SETUP PHOTO - 120VAC/60HZ POWER SUPPLY
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CONDUCTED EMISSION (MEASUREMENT) - GRAPH
120VAC/60HZ POWER SUPPLY EMI4690
E.U.T mode: Sensor + Station / Tx T (°C): 21.9
Test Date: 11/04/2024 H (%): 42.9
Test Operator: | C.A. ROBERT P (hPa): | 1033

Red: Peak detection - Quasi-peak limit - Blue: Average limit
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80 |
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" ] b |

J‘\ r\‘ |
I Ly M’Wﬁ’mm wa WW ﬂm }

e lw le u JJMX ‘~, W

150kHz

T
M 10M
Fréquence

30MHz
Ligne: Phase 1

100
dBuv
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407Avax\f\\vﬁ s ¥ L
\L\:W\«M\ | \ ‘“v ‘ ' ‘
Vo \” I
L W
V H/V x, ) i
20 | M“W M W fh WMM MWMWM %WLW JWW‘WM“ Ui MWW W
10 |
0 T ] I
150kHz iM 10M 30MHz
Fréquence Ligne: Neutre
PosITION FREQUENCIES RBW VBW DETECTOR
Neutral 150kHz-1MHz 10kHz 30kHz Peak
Neutral 1MHz-30MHz 10kHz 30kHz Peak
Phase 1 150kHz-1MHz 10kHz 30kHz Peak
Phase 1 1MHz-30MHz 10kHz 30kHz Peak
Measure with: A.M.N.
Comments: -

E.U.T. modification: No
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RRA-EMIESS23H153-3A v1

CONDUCTED EMISSION (MEASUREMENT) - GRAPH

120VAC/60HZ POWER SUPPLY (AVERAGE VALUE) EMI4691
E.U.T mode: Sensor + Station / Tx T (°C): 21.9
Test Date: 11/04/2024 H (%): 42.9
Test Operator: | C.A. ROBERT P (hPa): | 1033

Red: Peak detection -

Quasi-peak limit - Blue: Average limit/detection
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PosITION FREQUENCIES RBW VBW DETECTOR
Neutral 150kHz-30MHz 9kHz Auto Average value
Phase 1 150kHz-30MHz 9kHz Auto Average value

Measure with:

A.M.N.

Comments:

E.U.T. modification: No
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6.6.Unintentional radiated emissions and transmitter unwanted emission in the band 9
kHz - 26 GHz

Reference standard: FCC 47 CFR PART 15: 2023

RSS-Gen Issue 5 : 2019

Test method: § 15.205; § 15.209 and § 15.247 of FCC 47 CFR PART 15 : 2023

8 6.13 of RSS-Gen Issue 5 : 2019

General test setup: E.U.T. is set on an insulating support at 0.8 m (<1GHz) and 1.5 m (>1GHz) above the ground

reference plane.
Bandwitdh 150kHz-30MHz:

Preliminary (peak) measurements were performed at an antenna to EUT separation distance of 3-meter. The

E.U.T was rotated 360° about its azimuth with the receive antenna oriented in 3 axes (0°, 45° and 90°).

Final measurements (quasi-peak) were then performed.
All frequencies were investigated, where applicable.
Bandwitdh 30MHz-26GHz:

First (peak) measurements were performed at an antenna to E.U.T separation distance of 3-meter. The E.U.T
was rotated 360° about its azimuth with the receive antenna located in horizontal and vertical polarities and at

various heights.

Final measurements (quasi-peak) were then performed. The E.U.T was rotated 360° about its azimuth and

adjusting the receive antenna height from 1 to 4 m.

All frequencies were investigated in both horizontal and vertical antenna polarization, where applicable.

TESTED CONFIGURATION PARAMETER VERDICT
Maxhold 360° - Tx 2402 MHz channel - Sensor + Station 9kHz-30MHz PASS
Maxhold 360° - Tx 2426 MHz channel - Sensor + Station 9kHz-30MHz PASS
Maxhold 360° - Tx 2480 MHz channel - Sensor + Station 9kHz-30MHz PASS
Maxhold 360° - Tx 2402 MHz channel - Sensor alone 9kHz-30MHz PASS
Maxhold 360° - Tx 2426 MHz channel - Sensor alone 9kHz-30MHz PASS
Maxhold 360° - Tx 2480 MHz channel - Sensor alone 9kHz-30MHz PASS
Maxhold 360° - Tx 2402 MHz channel - Sensor + Station 30MHz-1GHz PASS
Maxhold 360° - Tx 2426 MHz channel - Sensor + Station 30MHz-1GHz PASS
Maxhold 360° - Tx 2480 MHz channel - Sensor + Station 30MHz-1GHz PASS
Maxhold 360° - Tx 2402 MHz channel - Sensor alone 30MHz-1GHz PASS
Maxhold 360° - Tx 2426 MHz channel - Sensor alone 30MHz-1GHz PASS
Maxhold 360° - Tx 2480 MHz channel - Sensor alone 30MHz-1GHz PASS
Maxhold 360° - Tx 2402 MHz channel - Sensor + Station 1GHz-26GHz PASS
Maxhold 360° - Tx 2426 MHz channel - Sensor + Station 1GHz-26GHz PASS
Maxhold 360° - Tx 2480 MHz channel - Sensor + Station 1GHz-26GHz PASS
Maxhold 360° - Tx 2402 MHz channel - Sensor alone 1GHz-26GHz PASS
Maxhold 360° - Tx 2426 MHz channel - Sensor alone 1GHz-26GHz PASS
Maxhold 360° - Tx 2480 MHz channel - Sensor alone 1GHz-26GHz PASS
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LABORATORY PARAMETERS:

REQUIRED PRIOR TO THE TEST

DURING THE TEST

Ambient Temperature 10to 40 °C 21.6°C
Relative Humidity 10t0 90 % 46.2%
Atmospheric pressure N/A 1030 hPa
Test method deviation: No
Supplementary information: -
TEST EQUIPMENT USED
CATEGORY BRAND TYPE IDENTIFIER CAL. DATE CAL. DUE
Amplifier Mini-circuit ZFL-1000N 5023 31/01/2024 | 31/03/2025
Amplifier HP 8449B 14524 16/02/2023 | 16/04/2024
Antenna Rohde & Schwarz HK116 0293 30/09/2021 | 30/11/2024
Antenna Oritel CM 42/25 1045 01/03/2022 | 01/05/2025
Antenna Schwarzbeck UHALP 9108A 3106 25/04/2023 | 25/06/2025
Antenna Emco 3115 3374 02/05/2022 | 02/07/2025
Antenna Emco 6502 9579 13/01/2023 | 13/03/2025
Cable Céables et Connectiques N-2m 2451 29/08/2022 | 29/10/2024
Cable C&C K-2m 11132 23/09/2022 | 23/11/2024
Cable C&C K-4m 11134 23/09/2022 | 23/11/2024
Cable Cc&C N-5m 11184 22/06/2023 | 22/08/2024
Cable C&C N-4m 14226 26/06/2023 | 26/08/2024
Cable Huber + Suhner N-6m 17269 29/08/2022 | 29/10/2024
Filter Micro-Tronics HPM 14758 4692 01/09/2022 | 01/11/2025
Receiver Rohde & Schwarz ESW44 17058 15/06/2023 | 15/08/2024
Shielded enclosure Comtest SAC 3m 14622 27/04/2022 27/06/2025
Software Nexio BAT EMC 0000
Spectrum analyzer Rohde & Schwarz ESR7 12811 22/05/2023 22/07/2024

BAT-EMC software version: V3.18.0.26
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TEST SETUP PHOTOS - SENSOR + STATION
9KHz - 30 MHz
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TEST SETUP PHOTOS - SENSOR + STATION
9KHz - 30 MHz

EMITECH

TEST SETUP PHOTOS - SENSOR ALONE
9KHz - 30 MHz
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TEST SETUP PHOTOS - SENSOR ALONE
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TEST SETUP PHOTOS - SENSOR + STATION
30 MHz -1 GHz
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TEST SETUP PHOTOS - SENSOR + STATION
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TEST SETUP PHOTOS - SENSOR ALONE
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TEST SETUP PHOTOS - SENSOR ALONE
30 MHz -1 GHz
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1 GHz-26 GHz
- TT1]
R ]f,;‘ 'j ‘ B - :
¥ ‘__; 1
- =X i
Iz * , W
o
/4’
! ] ;
| = ‘A8 B E Res I*
—
E ‘1;!!
’_“7 = -

Page 56 out of 95




O EmiT

ECH

RRA-EMIESS23H153-3A v1

CGROUPE
TEST SETUP PHOTOS - SENSOR ALONE
1 GHz-26 GHz
- ¥y
o i)
'=." b 4] ? l*
Y = i 14 IR N
S
oo }-
3
=
i 45 L i :g.,!
. N | .'I b | \- ‘.
josez (_—‘_J 4
gie -

Page 57 out of 95




GROUPE

O)EMITECH

RRA-EMIESS23H153-3A v1

TEST SETUP PHOTOS - SENSOR ALONE
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 0° - 9kHz TO 30MHZ

EUT mode: Sensor + Station / Tx - 2402 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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9kHz 10‘0k 1‘M laM 30MHz
Fréquence
FREQUENCIES RBW VBW DETECTOR
9kHz-150kHz 1kHz 3kHz Peak
150kHz-1MHz 10kHz 30kHz Peak
1MHz-30MHz 10kHz 30kHz Peak

Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 45° - 9KHz TO 30MHz

EUT mode: Sensor + Station / Tx - 2402 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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1MHz-30MHz 10kHz 30kHz Peak

Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 90° - 9KHz TO 30MHZz

Red: Peak detection

EUT mode: Sensor + Station / Tx - 2402 MHz channel | Orange: Quasi-Peak limit

Blue: Average limit
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Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 0° - 9kHz TO 30MHZ

EUT mode: Sensor + Station / Tx - 2426 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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FREQUENCIES RBW VBW DETECTOR
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Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 45° - 9KHz TO 30MHz

EUT mode: Sensor + Station / Tx - 2426 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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1MHz-30MHz 10kHz 30kHz Peak

Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 90° - 9KHz TO 30MHZz

EUT mode: Sensor + Station / Tx - 2426 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 0° - 9kHz TO 30MHZ

EUT mode: Sensor + Station / Tx - 2480 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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Configuration:

Comments:

EUT modification: No

Page 65 out of 95




O EMIT

ECH

GROUPE

RRA-EMIESS23H153-3A v1

UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 45° - 9KHz TO 30MHz

EUT mode

: Sensor + Station / Tx - 2480 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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Configuration:

Comments:

EUT modification: No

Page 66 out of 95




g} E ’V\ITE C I'I RRA-EMIESS23H153-3A v1
o

GROUPE

UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 90° - 9KHz TO 30MHZz

Red: Peak detection

EUT mode: Sensor + Station / Tx - 2480 MHz channel | Orange: Quasi-Peak limit

Blue: Average limit
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Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 0° - 9kHz TO 30MHZ

EUT mode: Sensor alone / Tx - 2402 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 45° - 9KHz TO 30MHz

EUT mode: Sensor alone / Tx - 2402 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 90° - 9KHz TO 30MHZz

EUT mode: Sensor alone / Tx - 2402 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit

130
dBuv/m
120
110
100
90

80

70 J—

e
60 o \M—\ A /“n‘.
el 1, b P
el M .
50 i UW"“"*W’%\ o Lw-fﬁ W]
MW“"""’“"WW o
40 T Nl
M N‘ﬂ'M\fW"“‘MJI'L
30 vl
A, P, N
W A’M .
20 i LT P
10 T T T
9kHz 100k im 10M 30MHz
Fréquence
FREQUENCIES RBW VBW DETECTOR
9kHz-150kHz 1kHz 3kHz Peak
150kHz-1MHz 10kHz 30kHz Peak
1MHz-30MHz 10kHz 30kHz Peak

Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 0° - 9kHz TO 30MHZ

EUT mode: Sensor alone / Tx - 2426 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 45° - 9KHz TO 30MHz

EUT mode: Sensor alone / Tx - 2426 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 90° - 9KHz TO 30MHZz

EUT mode: Sensor alone / Tx - 2426 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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Configuration: | -

Comments: -

EUT modification: No
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MAXHOLD - 0° - 9kHz TO 30MHZ

Red: Peak detection

EUT mode: Sensor alone / Tx - 2480 MHz channel Orange: Quasi-Peak limit

Blue: Average limit
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Configuration: | -

Comments: -

EUT modification: No
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MAXHOLD - 45° - 9KHz TO 30MHz

EUT mode: Sensor alone / Tx - 2480 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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Configuration: | -

Comments: -

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD - 90° - 9KHz TO 30MHZz

EUT mode: Sensor alone / Tx - 2480 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit

Blue: Average limit
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Configuration:

Comments:

EUT modification: No
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GROUPE

UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD 360° - 30MHz TO0 1GHz

EUT mode: Sensor + Station / Tx - 2402 MHz channel R9uh (PR CCEHEEIE

Orange: Quasi-Peak limit
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Configuration:

Comments:

EUT modification: No
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GROUPE

UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD 360° - 30MHz TO0 1GHz

Red: Peak detection

EUT mode: Sensor + Station / Tx - 2426 MHz channel - —
Orange: Quasi-Peak limit
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Configuration:

Comments:

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD 360° - 30MHz TO0 1GHz

Red: Peak detection

EUT mode: Sensor + Station / Tx - 2480 MHz channel

Orange: Quasi-Peak limit
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Configuration:

Comments:

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD 360° -

30MHz 10 1GHz

EUT mode: Sensor alone / Tx - 2402 MHz channel

Red: Peak detection

Orange: Quasi-Peak limit
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Configuration: | -

Comments:

232.5MHz frequency is external to the E.U.T.

EUT modification: No
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GROUPE

UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD 360° - 30MHz TO0 1GHz

Red: Peak detection

EUT mode: Sensor alone / Tx - 2426 MHz channel

Orange: Quasi-Peak limit
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Configuration: | -

Comments: 232.5MHz frequency is external to the E.U.T.

EUT modification: No
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Red: Peak detection
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Orange: Quasi-Peak limit
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Fréquence Polarisation: Horizontale
FREQUENCIES RBW VBW DETECTOR
30MHz-140MHz 100kHz 300kHz Peak
140MHz-300MHz 100kHz 300kHz Peak
300MHz-600MHz 100kHz 300kHz Peak
600MHz-1GHz 100kHz 300kHz Peak
Configuration: | -
Comments: 232.5MHz frequency is external to the E.U.T.
EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH
MAXHOLD 360° - 1GHz TO 26GHz
. Red: Peak detection/Limit
EUT mode: Sensor + Station / Tx - 2402 MHz channel - I. m
Blue: Average limit
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e Horizontal polarization
FREQUENCIES RBW VBW DETECTOR
1GHz-3.4GHz 1MHz 3MHz Peak
3.4GHz-6GHz 1MHz 3MHz Peak
6GHz-9GHz 1MHz 3MHz Peak
9GHz-12GHz 1MHz 3MHz Peak
12GHz-15GHz 1MHz 3MHz Peak
15GHz-18GHz 1MHz 3MHz Peak
18GHz-20GHz 1MHz 3MHz Peak
20GHz-22GHz 1MHz 3MHz Peak
22GHz-24GHz 1MHz 3MHz Peak
24GHz-26GHz 1MHz 3MHz Peak
Configuration:
1.73GHz, 1.93GHz and 2.43GHz frequencies are external to the EUT. 2402MHz frequency is
Comments: the carrier frequency.
' No curves above 9GHz. The measurements are carried out manually between 9GHz and
26GHz. No significant frequency has been found.
EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH
MAXHOLD 360° - 1GHz TO 26GHz
. Red: Peak detection/Limit
EUT mode: Sensor + Station / Tx - 2426 MHz channel - I. m
Blue: Average limit
” } MW% b o W‘MWW
1.73151.8832883G / 45.4 it i
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Ay st T
reene Vertical polarization
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19212121G /437 | o MW,W*WMW”WMW”W‘”N“W‘W
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e Horizontal polarization
FREQUENCIES RBW VBW DETECTOR
1GHz-3.4GHz 1MHz 3MHz Peak
3.4GHz-6GHz 1MHz 3MHz Peak
6GHz-9GHz 1MHz 3MHz Peak
9GHz-12GHz 1MHz 3MHz Peak
12GHz-15GHz 1MHz 3MHz Peak
15GHz-18GHz 1MHz 3MHz Peak
18GHz-20GHz 1MHz 3MHz Peak
20GHz-22GHz 1MHz 3MHz Peak
22GHz-24GHz 1MHz 3MHz Peak
24GHz-26GHz 1MHz 3MHz Peak
Configuration: | -
1.73GHz, 1.88GHz and 1.92GHz frequencies are external to the EUT. 2426 MHz frequency
Comments: is the carrier frequency. No curves above 9GHz. The measurements are carried out manually
between 9GHz and 26GHz. No significant frequency has been found.
EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD 360° - 1GHz TO 26GHz

Red: Peak detection/Limit

EUT mode: Sensor + Station / Tx - 2480 MHz channel

Blue: Average limit
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Fréquence

Horizontal polarization

FREQUENCIES RBW VBW DETECTOR
1GHz-3.4GHz 1MHz 3MHz Peak
3.4GHz-6GHz 1MHz 3MHz Peak
6GHz-9GHz 1MHz 3MHz Peak
9GHz-12GHz 1MHz 3MHz Peak
12GHz-15GHz 1MHz 3MHz Peak
15GHz-18GHz 1MHz 3MHz Peak
18GHz-20GHz 1MHz 3MHz Peak
20GHz-22GHz 1MHz 3MHz Peak
22GHz-24GHz 1MHz 3MHz Peak
24GHz-26GHz 1MHz 3MHz Peak

Configuration: | -

1.73GHz, 2.43GHz, 2.79GHz and 3.11GHz frequencies are external to the EUT. 2480 MHz
Comments: frequency is the carrier frequency. No curves above 9GHz. The measurements are carried out
manually between 9GHz and 26GHz. No significant frequency has been found.

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD 360° - 1GHz TO 26GHz

Red: Peak detection/Limit

EUT mode: Sensor alone / Tx - 2402 MHz channel

Blue: Average limit
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Fréquence Horizontal polarization

FREQUENCIES RBW VBW DETECTOR
1GHz-3.4GHz 1MHz 3MHz Peak
3.4GHz-6GHz 1MHz 3MHz Peak
6GHz-9GHz 1MHz 3MHz Peak
9GHz-12GHz 1MHz 3MHz Peak
12GHz-15GHz 1MHz 3MHz Peak
15GHz-18GHz 1MHz 3MHz Peak
18GHz-20GHz 1MHz 3MHz Peak
20GHz-22GHz 1MHz 3MHz Peak
22GHz-24GHz 1MHz 3MHz Peak
24GHz-26GHz 1MHz 3MHz Peak

Configuration: | -

1.74GHz, 1.92GHz and 2.79GHz frequencies are external to the EUT. 2402 MHz frequency
Comments: is the carrier frequency. No curves above 9GHz. The measurements are carried out manually
between 9GHz and 26GHz. No significant frequency has been found.

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH

MAXHOLD 360° - 1GHz TO 26GHz

Red: Peak detection/Limit

EUT mode: Sensor alone / Tx - 2426 MHz channel

Blue: Average limit
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Horizontal polarization

FREQUENCIES RBW VBW DETECTOR
1GHz-3.4GHz 1MHz 3MHz Peak
3.4GHz-6GHz 1MHz 3MHz Peak
6GHz-9GHz 1MHz 3MHz Peak
9GHz-12GHz 1MHz 3MHz Peak
12GHz-15GHz 1MHz 3MHz Peak
15GHz-18GHz 1MHz 3MHz Peak
18GHz-20GHz 1MHz 3MHz Peak
20GHz-22GHz 1MHz 3MHz Peak
22GHz-24GHz 1MHz 3MHz Peak
24GHz-26GHz 1MHz 3MHz Peak

Configuration: | -

1.73GHz and 1.92GHz frequencies are external to the EUT. 2426 MHz frequency is the carrier
Comments: frequency. No curves above 9GHz. The measurements are carried out manually between
9GHz and 26GHz. No significant frequency has been found.

EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS AND TRANSMITTER UNWANTED EMISSION IN THE BAND - GRAPH
MAXHOLD 360° - 1GHz TO 26GHz
Red: Peak detection/Limit
EUT mode: Sensor alone / Tx - 2480 MHz channel —
Blue: Average limit
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Fréquence Vertical polarization
50 JMW
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e Horizontal polarization
FREQUENCIES RBW VBW DETECTOR
1GHz-3.4GHz 1MHz 3MHz Peak
3.4GHz-6GHz 1MHz 3MHz Peak
6GHz-9GHz 1MHz 3MHz Peak
9GHz-12GHz 1MHz 3MHz Peak
12GHz-15GHz 1MHz 3MHz Peak
15GHz-18GHz 1MHz 3MHz Peak
18GHz-20GHz 1MHz 3MHz Peak
20GHz-22GHz 1MHz 3MHz Peak
22GHz-24GHz 1MHz 3MHz Peak
24GHz-26GHz 1MHz 3MHz Peak
Configuration: | -
1.73GHz and 1.74GHz frequencies are external to the EUT. 2480 MHz frequency is the carrier
Comments: frequency. No curves above 9GHz. The measurements are carried out manually between
9GHz and 26GHz. No significant frequency has been found.
EUT modification: No
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Nota : some frequencies are not necessarily recorded in the table because they have more than 10 dB of the

margin with the limit. This is the case for frequencies that are not part of the restrictive bands of §15.205 of FCC

47 CFR PART 15 and therefore, which are compared to the limit of 74dBuVv/m.

Sensor + Station

Electro-
Frequency Detector Height N . - | Magnetic Limit Margin
(MHz2) mode (cm) | Potarization | Azimuth () | o1y | (gBpvim) | (dB)
(dBpV/m)
32.77 Quasi-Peak 100 Vertical 110 371 40.0 29
65.52 Quasi-Peak 100 Vertical 110 38.3 40.0 1.7
Sensor alone
Electro-
Frequency Detector Height N . - | Magnetic Limit Margin
(MH2) mode (cm) | Polarization | Azimuth () | o1 | (gBpvim) | (dB)
(dBuVv/m)
48.14 Quasi-Peak 100 Vertical 70 30.3 40.0 9.7
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6.7.Unintentional radiated emissions in the band 30 MHz — 13 GHz

FCC 47 CFR PART 15: 2023
RSS-Gen Issue 5 : 2019

Reference standard:

8 15.109 of FCC 47 CFR PART 15: 2023
8 6.13 of RSS-Gen Issue 5 : 2019

Test method:

General test setup: E.U.T. is set on an insulating support at 0.8 m (<1GHz) and 1.5 m (>1GHz) above the ground
reference plane.

For maximum meter reading at each frequency, the antenna height is adjusted between 1 m and 4 m above the
ground plane for 30 MHz - 13 GHz. A 360 degrees rotation of the EUT is performed in vertical and horizontal
polarization.

TESTED CONFIGURATION PARAMETER VERDICT
Maxhold 360° - Radio Off - Sensor alone 30MHz-1GHz PASS
Maxhold 360° - Radio Off - Sensor alone 1GHz-13GHz PASS
LABORATORY PARAMETERS: REQUIRED PRIOR TO THE TEST DURING THE TEST
Ambient Temperature 10to 40 °C 21.6°C
Relative Humidity 10 to 90 % 46.2%
Atmospheric pressure N/A 1007 hPa
Test method deviation: No
Supplementary information: -
TEST EQUIPMENT USED
CATEGORY BRAND TYPE IDENTIFIER CAL. DATE CAL. DUE
Amplifier Mini-circuit ZFL-1000N 5023 31/01/2024 | 31/03/2025
Amplifier HP 8449B 14524 16/02/2023 | 16/04/2024
Antenna Rohde & Schwarz HK116 0293 30/09/2021 | 30/11/2024
Antenna Schwarzbeck UHALP 9108A 3106 25/04/2023 | 25/06/2025
Antenna Emco 3115 3374 02/05/2022 | 02/07/2025
Cable Cables et Connectiques N-2m 2451 29/08/2022 29/10/2024
Cable c&C K-2m 11132 23/09/2022 | 23/11/2024
Cable C&C K-4m 11134 23/09/2022 | 23/11/2024
Cable C&C N-5m 11184 22/06/2023 | 22/08/2024
Cable c&C N-4m 14226 26/06/2023 | 26/08/2024
Cable Huber + Suhner N-6m 17269 29/08/2022 | 29/10/2024
Receiver Rohde & Schwarz ESW44 17058 15/06/2023 15/08/2024
Shielded enclosure Comtest SAC 3m 14622 27/04/2022 | 27/06/2025
Software Nexio BAT EMC 0000
Spectrum analyzer Rohde & Schwarz ESR7 12811 22/05/2023 | 22/07/2024

BAT-EMC software version: V3.18.0.19
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TEST SETUP PHOTOS - SENSOR ALONE
30 MHz -1 GHz
‘i
‘ EMITE
=MITECH
= =L
®
e
SELn
~al
R ‘f"
S _.-r ‘ ot e
™ A ===
“MITECH -
IimA VAR - Hm
= R
ol ] )
= ~

Page 91 out of 95




AEMITECH

RRA-EMIESS23H153-3A v1
GROUPE

TEST SETUP PHOTOS - SENSOR ALONE
30 MHz -1 GHz
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TEST SETUP PHOTOS - SENSOR ALONE

1GHz-13GHz
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UNINTENTIONAL RADIATED EMISSIONS - GRAPH
MAXHOLD 360° - 30MHz T0 1GHz
. Red: Peak detection
EUT mode: Sensor alone / Radio Off - —
Orange: Quasi-Peak limit
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Fréquence Polarisation: Verticale
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Fréquence Polarisation: Horizontale
FREQUENCIES RBW VBW DETECTOR
30MHz-140MHz 100kHz 300kHz Peak
140MHz-300MHz 100kHz 300kHz Peak
300MHz-600MHz 100kHz 300kHz Peak
600MHz-1GHz 100kHz 300kHz Peak
Configuration: | -
Comments: 232.5MHz frequency is external to the E.U.T.
EUT modification: No
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UNINTENTIONAL RADIATED EMISSIONS - GRAPH

MAXHOLD 360° - 1GHz 1O 13GHz

EUT mode: Sensor alone / Radio

Off

Red: Peak detection/Limit

Blue: Average limit
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FREQUENCIES RBW VBW DETECTOR
1GHz-3.4GHz 1MHz 3MHz Peak
3.4GHz-6GHz 1MHz 3MHz Peak
6GHz-9GHz 1MHz 3MHz Peak
9GHz-12GHz 1MHz 3MHz Peak
12GHz-13GHz 1MHz 3MHz Peak

Configuration: | -

Comments:

No curves above 9GHz. The measurements are carried out manually between 9GHz and
13GHz. No significant frequency has been found.

EUT modification: No

Nota : some frequencies are not necessarily recorded in the table because they have more than 10 dB of the
margin with the limit. This is the case for frequencies that are not part of the restrictive bands of §15.205 of FCC

47 CFR PART 15 and therefore, which are compared to the limit of 74dBuV/m.

000 End of test report 000
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